
SPECIAL PUBLICATION SJ2008-SP11 
 

RAPID DEWATERING TECHNIQUES 
FOR DREDGED LAKE SEDIMENTS 

LITERATURE REVIEW AND SUMMARY REPORT 
 
 
 

 



 



 
 

RAPID DEWATERING TECHNIQUES 
FOR DREDGED LAKE SEDIMENTS  

LITERATURE REVIEW AND SUMMARY 
 REPORT 

 
 
 
 
 
 
 

Prepared for: 
 

ST. JOHNS RIVER WATER MANAGEMENT DISTRICT 
 

Palatka, Florida 
 
 
 
 
 

Prepared by: 
 

BCI Engineers & Scientists, Inc. 
1232 W Indiantown Road, Suite 107 

Jupiter, Florida 33458 
 
 
 
 

SJRWMD Contract # SK940AA 
BCI Project No:  19-15089 

September 2007 
 

 





 
 

TABLE OF CONTENTS     

1.0 INTRODUCTION ...............................................................................................................1 
[...]
that the novel electrodewatering technique is applicable to a wide range of sludges and indicated 
that performance might be limited for sludges with high conductivities. 

 
Electrodewatering is considered an ‘emerging’ technology with little full-scale 

information available. 
 

2.3.4 Equipment Type – Conventional Thickener 

Thickeners (Figure 7) accept dilute slurry directly from the dredge, or in the event 
hydrocyclones are used to remove over-cut sand; sediment laden cyclone overflow may be 
directed to the thickener.  This dilute feed is pre-treated upstream of the clarifier either in-line or 
in coagulation tanks, and flocculent is added to the feed line prior to the stilling well.  Mixing of 
the flocculent occurs gently in the feed pipe and stilling well which agglomerates the fine 
particles, quickly forming large sediment flocs that readily settle. 
 

The flow is directed vertically downward towards the base of the clarifier. The solids and 
flocs continue to settle towards the base of the clarifier forming a sludge blanket.  A sludge level 
detector may be used to monitor the sludge blanket depth.  A slowly rotating rake assembly 
directs the sludge into the center outlet cone.  Thickened sludge typically ranges from 12 – 15 % 
solids and may be pumped to a disposal area for final settling and drying.  The clarified water 
flows over a peripheral weir to a discharge point.   
 

Thickener capacities are specific to the application ranging from small to tens of 
thousands of gallons per minute. 

Figure 7 
Thickener/Clarifier 

 



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 13 
 

2.3.5 Equipment Type- Thermal Dryer 
Thermal drying (Figure 8) removes water from sludge to a significantly higher degree 

than all other dewatering processes.  Solids reaching 90% are attainable, but the sludge is 
typically dewatered to a minimum of 18-20% solids before it is directed to the drying facility. 

 
Sludge drying occurs in a three-step process.  The first is preliminary drying, during 

which the temperature of the sludge is increasing to a prescribed, constant value. The second 
phase is called essential drying and is period during which moisture evaporates from the surface 
of the sludge particles with a constant speed. The sludge particle surface is covered with water, 
which constantly evaporates and is replaced by water from inside the particle. The temperature 
of sludge during drying the phase is constant and is the same as the temperature of the 
surrounding water, typically 50-85oC. The last phase of sludge drying is final drying. Water 
from the surface of sludge evaporates quicker than it is replaced from the inside of the particle. 
The speed of drying in the last phase is decreasing until balanced hydration is achieved. 

 
Since thermal drying, in this application, is intended to increase the solids content of pre-

thickened sludge to a level beyond that necessary for transport and storage, this alternative is not 
seen as a practical option. 

Figure 8 
Drying Plant 

 
 

 
 



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 14 
 
2.4 Mechanical 

2.4.1 Equipment Type- Filter Press 

Sludge is pumped into the filter press (Figure 9) via a feed connection. As multiple 
chambers fill with sludge, liquid passes through a cloth medium, across a drain field, through 
drain ports and exits through the corner of each plate.  As solids build in the press, a pressure 
differential develops between the feed and the filtrate discharge headers. The pressure 
differential across the media causes the filtration process to occur. Solids build in each chamber 
until full and the path for liquid to flow out of the chamber is obstructed. At that point, feed is 
suspended and the filter plates are shifted to drop the solids from each chamber formed by 
adjacent plates/cloths. The filter cake (solids) is dropped onto a conveyor beneath the filter plates 
and is transferred to an appropriate disposal means. 

 
Typical batch filtration rates are 150 to 350 gallons per minute of a pre-thickened sludge 

(10 – 15 %) with cycle times averaging 1 to 3 hours, with cake solids reaching 30 – 40 % by 
weight. 

 
Figure 9 

Filter Press 

                                  

2.4.2 Equipment Type- Belt Filter Press 

Flocculated sludge is pumped onto the gravity drain section of the belt press (Figure 10) 
where it is slowly rolled and spread across the belt by a series of “rakes” and “plows”. This 
causes the flocculated sludge to release most of its liquid, which is then gravity drained through 
the cloth and into a liquid drain pan.  The sludge is then compressed between porous belt cloths 
as it passes through a series of rollers that steadily decrease in diameter. The net affect is a 
steady increase in pressure applied to the sludge in order to “squeeze” water out of the 



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 15 
 
flocculated solids.  The dewatered belt press cake is scraped off the belts and drops into a 
containment pan.  

 
Generally, a belt filter press receives pre-thickened sludge ranging from a very low 4 % 

to a more typical 15 % solids and produces a final product of 12 - 35 % cake solids; performance 
depending on the nature of the solids being processed.  Filtration rates for the largest units are 
approximately 450 gallons per minute treating about 15 tons of solids per hour. 

 
Figure 10 

Belt Filter Press

2.4.3 Equipment Type- Plate and Frame Press  

A plate and frame press (Figure 11) consists of a series of frame supported plates that 
contain facing recessed sections.  This forms a void into which liquid sludge can be transferred 
for dewatering.  The plates that form the recessed chambers are filter media lined to retain sludge 
solids while discharging filtrate.  During the filtration cycle, sludge is pumped under pressure 
into the volume formed between the plates. As the filtration process progresses, filtrate passes 
through the solid cake and filter media. This process continues until a maximum pressure or 
minimum flow rate is achieved.  This maximum design pressure is then maintained until the 
desired cake solids content is achieved. The filtration cycle is ended when a practical low feed 
rate is achieved. The sludge feed pumping is stopped, the individual plates are separated, and the 
sludge cake is discharged.   



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 16 
 

 
Plate and frame units are a cost-effective dewatering solution for batch operations with 

liquids containing high solids concentrations or slurries containing 3 - 30 % solids. Typical 
capacities for a plate and frame filter will depend on the solids being dewatered, but will range 
around 1/2 gallon per minute of feed for low solids content slurries (1/2 – 1 % solids) to over 1 
gallon per minute of slurry per square foot of surface area on the plates. 

 
Figure 11 

Plate and Frame Press 

 

 

2.4.4 Equipment Type – Bucher Press 

The Bucher press (Figure 12) is a hydraulic de-juicing press consisting of a cylinder and 
a moving piston that squeezes the sludge allowing the water to pass through several filter 
elements made of porous cloth material. The sludge cake is retained inside the cylindrical shell. 
After the sludge enters the cylinder, it is continuously squeezed by the piston, thereby achieving 
a high degree of mechanical dewatering. Filtrate can be collected and discharged to the 
wastewater system. 
 

The bucher press is considered developing technology in the United States and little full-
scale operation information is available. 



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 17 
 

Figure 12 
Bucher Press 

 
 

2.5 Integrated Systems 

2.5.1 Equipment Type – Genesis Rapid Dewatering System 

The Genesis Rapid Dewatering System is a complete process for lake and waterway 
clean up and restoration.  Each Genesis dewatering unit can continually process and recover 
sediments at dredge operating rates of approximately 2500-5000 gallons per minute, and 150-
250 cubic yards per hour.  Multiple units may operate in unison to increase processing rates.  
Recovered sediments include coarse debris to gravel to sand and fine sediments (clays, silts, and 
organics).  The system includes a group of conditioning and settling equipment and processes 
that work in series.  The series includes a vibrating screen for coarse debris removal (Figure 13); 
a sand separator and polymer injection followed by an inclined static screen.  

 
The Genesis Rapid Dewatering System produces a reusable stackable solid (40-45%) that 

is truckable for easy disposal. Consolidated material is usually 50%-65% solids by volume.  
Return water is clear and turbidity levels are less than 30 ppm total suspended solids, which meet 
or exceed typical discharge standards.   Coupled with a state-of-the-art solids monitoring system 
and polymer instrumentation package, the Genesis RDS integrated technology adapts to a dredge 
flow of 2-18% solids by volume. All Genesis RDS equipment can be located on an operational 
footprint of 150 x 150 feet enabling the mobile dewatering unit to be set up in areas with limited 
space; of if necessary, on barges.  

 
 
 
 



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 18 
 

Figure 13 
Coarse Screen/Fluid Bed Technology 

 

2.5.2 Equipment Type- ID&D® - Integrated Dredging & Dewatering 

Integrated Dredging & Dewatering – ID&D® was developed by JF Brennan Co. Inc., 
under an alliance with Phoenix Process Equipment Co. to provide an integrated process of 
dredging and dewatering.  Included is the added benefit of being able to re-utilize dredged 
sediments, which required a system capable of segregating and dewatering sediments as well as 
the ability to remove any intrained debris.  Further, many clients had insufficient space to 
passively dewater dredged slurries.  The ID&D®/PHOENIX system uses a combination of 
chemical and mechanical methods to achieve high-speed segregation and dewatering of the 
dredged sediments (Figure 14).  Processing rate information is currently unavailable.  This 
system includes a group of conditioning and settling equipment and processes that work in 
series.  The series includes a scalping screen for large debris removal; a hydrocyclone for sand 
removal; a polymer injection unit; a clarifier/thickener; second polymer injection unit; and belt 
filter press. 

 
The PHOENIX HiFlo™ Thickener combines water clarification and solids separation 

and thickening in one step, greatly reducing the volume going to a slurry pond by thickening 
solids from 4-10% by weight to 40%, or more. If complete elimination of a confined disposal 
area is desired, the thickener underflow is sent to a PHOENIX belt filter press, where the sludge 
may be thickened to as high as 75% solids. This results in a dry cake that is easy to convey, 
store, stack, or handle.  



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 19 
 

Figure 14 
Lake Maggiore Dewatering Facility 

 

2.5.3 Equipment Type- Eagle North America Extended Contracting Service 

The majority of Eagle North America’s dewatering services are performed using belt 
press technology. Eagle North America’s portable dewatering units are skid mounted to allow for 
easy transport and configuration.  All skids feature new equipment rather than reconditioned 
equipment. Eagle North America’s engineers customize each project to include a variety of other 
processes including screening, thickening, sand removal, washing, drying, and thermal treatment 
processes.  As a part off their initial project planning, Eagle North America performs a 
preliminary site investigation, as well as a bench scale treatability study. 

 
Some of the methods in use by Eagle North America for dewatering are: 
• High pressure belt press  
• Centrifuge  
• Plate and frame filter press  
• Screw press  
• Grinders, screens, hydrocyclones, tanks  
• Geotube technology  



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 20 
 

3.0 COMPARISON OF TECHNOLOGIES 
 

Rapid dewatering techniques can range from singular elements such as chemical addition 
to complex combinations of chemical and mechanical elements in series.  The utilization of rapid 
dewatering technology may increase or decrease the unit cost of dredging a project depending on 
the site specific factors including dredge material characteristics, disposal area location and size, 
pumping rates, etc..  In certain instances, the use of these methods could prove to be less 
expensive than purchasing large disposal areas.  Rapid dewatering technology can produce 
dewatered solids that are capable being trucked to remote disposal sites and have the potential 
for immediate beneficial reuse in a variety of applications.   

 
For the purpose of this report, rapid dewatering techniques are grouped into four general 

categories – mechanical, physical, passive and chemical.  In most of the recent lake dredging 
projects that utilize rapid dewatering, chemical flocculants have been used to enhance the 
dewatering and settling characteristics of the solids.  There are a number of manufacturers of 
chemicals used for this purpose, and several are included in the vendor list in Section 5.  These 
companies will receive and analyze sediments from a candidate lake to determine the most 
effective chemical(s) for the project.  The classes of chemicals used for dredge material 
dewatering include a wide variety of polyacrylamides, as well as ferric chloride, lime, and others.  
In recent years, polyacrylamide polymers seem to be the chemical of choice for the rapid 
dewatering of lake sediments.  

 
As noted above chemical flocculants may be used as a stand alone rapid dewatering 

technique.  In this case, polymers are injected into a dredge slurry, and the slurry is then placed 
in shallow drying beds.  Solids content following the polymer addition may range from 10 to 
15% solids (dry weight).  Care must be taken handling the slurry following polymer addition to 
prevent the destruction of the flocs during pumping to the drying beds.  Water naturally drains 
from the solids and the material is left in the beds for additional drying.  Examples of this 
approach include Lake Hollingsworth in Polk County, Sippo Lake in Ohio and the C-51 Canal in 
Palm Beach County.   

 
Other rapid dewatering techniques utilize some combination of dewatering chemicals and 

mechanical, physical or passive technologies.  The selection of equipment and processes is often 
tailored to the project.  For example, J.F. Brennan Co. offers an Integrated Dredging & 
Dewatering (ID&D) process that may include the use of drying beds or geotextile tubes 
depending on the material and drying area.  Other contractors, such as Genesis, offer a more 
fixed process train for rapidly dewatering dredged sediments, and are able to appropriately size 
the operation by adding or removing the number of processing units. 

 
Table 2, presents a comparison of the different processes methods.  Additionally, a 

standardized set of dredging conditions is identified to provide for a basis of comparison.  
Properties such as, drying effectiveness, processing area requirements, disposal area 
requirements, equipment needs and unit costs are included in the comparison of methods.  Where 
complete data was not available, performance numbers were assumed based on data given for 
similar equipment.  



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 21 
 

Comparisons were based on a sediment in situ volume of 1,000,000 cubic yards at 45% 
organic content and 0.1 grams/cm3.  Storage requirements in acres are based on processed solids 
shown in Table 2.  Disposal site area was based on a final fill height of 5 feet. 
 

Post process solids ranged from an estimated low of 15% using confined area disposal 
placement to a high of 40% when using one of the integrated process systems.  Based on this 
range of solids and the selected stack height, storage area requirements ranged from 70 to 200 
acres for the one million yards of lake sediments removed. 

 
Column six of Table 2 is labeled ‘Processing Rates to Truckable Solids (+25%)’.  To 

clarify; these rates are reflective of the tons per hour (tph) of cake solids, on a dry basis, 
produced by each process.  However, while dry-basis tons are shown in the table, final solids 
content varies with the process type.  Two process parameters were looked at for each rapid 
dewatering option, which were rate (tph) and process continuity (batch/continuous).  Dredging 
rates and discharge solids were held constant for all investigations. 

 
Since the dewatering process output must match the dredging process input, all rapid 

dewatering options have effectively the same capacity, and all recover a calculated + 40 tph of 
sediment (with the +200 mesh fraction removed).  Once each system of dewatering alternatives 
is charged with slurry and has reached operational equilibrium, the sole difference becomes the 
final sediment solids.  The second fundamental difference among the various dewatering 
alternatives involves the nature of feed slurry entry and removal from the system component(s).  
The two types in this investigation are classified as batch and continuous.  A batch system must 
halt periodically to discharge the thickened cake and reload with feed slurry, creating an 
interruption in the process flow.  This potentially leads to the need for a temporary storage, or 
‘dump’ area, for process feeds somewhere in the system.  A continuous system discharges 
product at the same rate as feed is introduced; thus, no interruptions occur and the process runs 
steady-state.   

 
Each of the rapid dewatering alternatives is preceded by cycloning to remove associated 

sand.  Using cyclones, however, to directly fill a confined disposal area results in effectively the 
same thickening timing as pumping directly to the disposal area. As previously noted, Table 2 
differentiates between the two process types for each rapid dewatering alternative.   

 
 



Literature Review & Summary Report  BCI Project No. 19-15089 
Design Basis Memorandum  September 2007 
St. Johns River Water Management District Contract # SK940AA Page 22 
 

Table 2 
Comparison Table 

Processing 1 M yds @ 45% organics; 0.1 g/cm3 bulk density 
 
 

Vendor 

 
 

Process 

 
 

**Cost/yd 

 
Area (acre) 

Requirements 
for 5’ Ht. Max 

Product 
Solids 

Assumed 
at End of 
Process 

*Processing 
Rates to 

Truckable 
Solids 

(+25%) 

 
 

Return Water 
Characteristics 

 
Truckable 

(Y/N) 

 
 

Genesis 

 
Integrated System 

 
$7-10 

 
70 

 
40% 

 
+ 40 tph 

Continuous 

Slurry to Dewatering 
Process Treat and 

Return to Lake 

 
Y 

 
 

Phoenix 

 
Integrated System 

 
$7-10 

 
70 

 
40% 

 
+ 40 tph 

Continuous 

Slurry to Dewatering 
Process Treat and 

Return to Lake 